quick-mix

quick-mix Gruppe, Forschung + Entwicklung
Report on the trial results of the fire-tunnel tests
according to DIN 4102-1

| Test-Nr 01.52.4879.09

Applicant

Material testad Fabric

- Maltenal name

Material data

Test Hickness i Climatised storage y:-zg -
Average surface area moass 2.0 g’ Preliminary end of test No
Average raw densit kaim® | No, of tests required for main examination
g ¥ g 4
Glow remains according to DIN %
52330
Test unis A B c D
First flames ¥} min, sec 0:04
Max. flame heighi cm 40 -
Paint of time *) min, sec 0:25
Malting point *) min, sec 0:056
Flames on reverse side of test unit *) min, sec -
Influence on bumer flame ) min, sec |
Burning components drip down*) min. sec 0:08 -
Extent moderate B B
Continuation of burning on the perforated bottom **) min, sec -
Max smoke iemg:eraiure 'C 116
Appeared alter ") min, sec 10:00 -
Smaoke temperature after 10 min. C 116 N
Smoke density low o
Glowing parlicles after test end ™) min, sec - -
Remaining lengths Test 1 omn 62
Test 2 om 63 B
- Test 3 i 62
Test 4 tm 62
| Average value of single test om 62
Remarks -----
2 Anfordeningen
The test material passed the ,,Brandschacht” to Antorderiogen
DN 4102-BA Ad cer Anfordering Al wz ] B
/9 (,-' ! Hrandschacht ' i
Pl / ! -Restange
7 b (ﬂ{? % a) Mittelwerl fedes Schachies > 35 am BB Sl
x oI ”J iR "YE%--%W---ﬂ ) Einzelwerte » 20 om m 2l
ppa. Dr Kanig / i A Vﬁ mann | gauchgastemperatus <125 °0 5, < 3
Entflarmnung auf der B i uts
Probemniickseta
)y Pomt of ume referred le the test beginning - Brandparatiele:scheinungen Ll Afilas 37
3 Time penod weitere Nachwese a:f;n’r, Uf&—n'Fieln
) o Lzt gl gli] B

s miormation sheet is not a certificate of building material

Class according to DIN A102-1.
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quick-mix

gquicl-mix Gruppe
Forschung + Entwiclkiung

Report on the trial results
of aB 2-Test to DIN 4102-1

| Test-Nr.

01.62.4878.09

Date: 2009-01-23

Applicant _ ) -

Matenal tested Fabnc

Material name

Material data

Tes! thickness mm Climated storage
Average surface area mass ALY gim?
Average raw densily kag/m?

TEST RESULTS

a) Edge ignition according to paragraph 6.2.4.2 { lgnition in longitudinal direction )

Tesl Flastvpoint | Max tugh ol Pount of bAark Extingush of Duration of Specificatons Burning conmp
of fames duting tie ieached malenal-lames. | glowingssmoideting | passed diop down
festmatenal | 1est (20 so6) after paint of ime i
o SEG cm S0L SEHE iy, $8c S&6 sei
! o<t 3 3 0.04 yes o
2 | .=l 3 3 004 yes
3 <1 - 3 0:04 yes
<1 3 3 004 yes
<1 3 3 004 yes
Remarks Flames sooting hght Smoke density:  low

b} Edge ignition according to paragraph 6.2.4.2 { lgnition in cross-direction )

Fest Flask pomt | Max. lngh ot Patal L Maik Extnguish of Duration of Speclicatons Burming components
of Bames dunng Hie feachad material-lames. | glovng/smatdenng | passed drop dows
walmalenat | lest (20 sec) after point of tine Fime of st Lhaeatios of
gqrops GECH L
g Se cin se¢ sec Fnin, 560 sec T seec
1 <1 3 34 . 004 yes o
2 3 L 0:04 = yes 5
3 T 0.04 - ¥es —
3 3 0:04 - yes 4 - 1
T b3 3 004 2 yes
Remarks Flames. sooling light Smoke density.  low
The test material passed the requirements to DIN 4102-B2.
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s information sheed s not a certificate of building material
to DIN 41021
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